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TEST REPORT

Equipment under Test : WIRELESS CAMERA
Model /Type ;. TW37
Listed Models : TW36, QS12, QS6, QS16, QS13, QS17, TW39, TW38

The Main PCB board, circuit, structure and internal of these models are
the same, LED light panels and components of power supply board and

Model difference antenna type and model number and colour are different for these

model.
Applicant :  Maxtop Global Trading Limited
Address : WORKSHORP 60, 3/F, BLOCK A, EAST SUN INDUSTRIAL CENTRE

NO. 16 SHING YIP STREET KOWLOON, HONG KONG, China

Manufacturer . ShenZhen HuaFuShiXun Tech Co., Ltd

Address : Floor 3, Building 16, 370 Huan Guang Middle Rd., Guang Lan, Long
Hua District, Shen Zhen, China

Test Result: PASS

The test report merely corresponds to the test sample.
Itis not permitted to copy extracts of these test result without the written permission of the test laboratory.

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
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1 TEST STANDARDS

The tests were performed according to following standards:

FCC Rules Part 15.247: Frequency Hopping, Direct Spread Spectrum and Hybrid Systems that are in
operation within the bands of 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz.

ANSI C63.10-2013: American National Standard for Testing Unlicensed Wireless Devices

KDB558074 D01 v05r02: Guidance for Compliance Measurements on Digital Transmission Systems

(DTS) ,Frequency Hopping Spread Spectrum System(HFSS), and Hybrid System Devices Operating Under
§15.247 of The FCC rules.

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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2 SUMMARY

2.1 General Remarks

Date of receipt of test sample Jun. 13, 2025
Testing commenced on Jun. 13, 2025
Testing concluded on Jun. 30, 2025
2.2 Product Description
Product Name: WIRELESS CAMERA

Model/Type reference:

TW37

Power supply:

Input: 5V === 2.0A
Battery: 3.7V 8000mAh 29.6Wh

testing sample ID:

CTA250613015-1# (Engineer sample)
CTA250613015-2# (Normal sample)

Hardware version:

V1.0

Software version:

V1.0

WIFI :

Supported type:

802.11b/802.119/802.11n/ax(H20)/ 802.11n/ax(H40)

Modulation:

802.11b: DSSS
802.11g/802.11n(H20)/ 802.11n(H40): OFDM
802.11ax(H20)/ 802.11ax(H40): OFDMA

Operation frequency:

802.11b/802.119/802.11n/ax(H20): 2412MHz~2462MHz
802.11n/ax(H40): 2422MHz~2452MHz

Channel number:

802.11b/802.11g/802.11n/ax(H20): 11
802.11n/ax(H40):7

Channel separation:

5MHz

Antenna type:

External antenna

Antenna gain:

2.02 dBi

2.3 Equipment Under Test

Power supply system utilised

Refer to section 2.2

2.4 Short description of the Equipment under Test (EUT)

This is a WIRELESS CAMERA.
For more details, refer to the user’s manual of the EUT.

Test Software Version Tools software(ADB command)

Frequency 2412 MHz 2437MHz 2462 MHz
802.11b 16 16 16
802.11g 16 16 16

802.11n20 16 16 16

802.11ax20 16 16 16
Frequency 2422 MHz 2437MHz 2452 MHz
802.11n40 16 16 16
802.11ax40 16 16 16

Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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2.5 EUT configuration

The following peripheral devices and interface cables were connected during the measurement:

O - supplied by the manufacturer

@ - supplied by the lab

@ | Adapter information Model: EP-TA20CBC
(Auxiliary test supplied by test Lab) Input: AC 100-240V 50/60Hz
Output: DC 5V 2A

2.6 EUT operation mode

The application provider specific test softwareto control sample in continuous TX and RX for testing meet
KDB558074 test requirement.
IEEE 802.11b/g/n: Thirteen channels are provided to the EUT.

Channel Frequency(MHz) Channel Frequency(MHz)
1 2412 8 2447
2 2417 9 2452
3 2422 10 2457
4 2427 11 2462
5 2432
6 2437
7 2442

2.7 Block Diagram of Test Setup

EUT DC 5.0V From adapter

2.8 Related Submittal(s) / Grant (s)

This submittal(s) (test report) is intended for filing to comply with Section 15.247 of the FCC Part 15, Subpart
C Rules.

2.9 Modifications

No modifications were implemented to meet testing criteria.

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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3 TEST ENVIRONMENT

3.1 Address of the test laboratory

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao‘an District,
Shenzhen, China

3.2 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

FCC-Registration No.: 517856 Designation Number: CN1318
Shenzhen CTA Testing Technology Co., Ltd. has been listed on the US Federal Communications Commission
list of test facilities recognized to perform electromagnetic emissions measurements.

A2LA-Lab Cert. No.: 6534.01

Shenzhen CTA Testing Technology Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform electromagnetic emission measurement.

ISED#: 27890 CAB identifier: CN0127
Shenzhen CTA Testing Technology Co., Ltd. has been listed by Innovation, Science and Economic
Development Canada to perform electromagnetic emission measurement.

The 3m-Semi anechoic test site fulfils CISPR 16-1-4 according to ANSI C63.10 and CISPR 16-1-4:2010.

3.3 Environmental conditions

During the measurement the environmental conditions were within the listed ranges:
Radiated Emission:

Temperature: 25°C

Humidity: 45 %

Atmospheric pressure: 950-1050mbar
Conducted testing:

Temperature: 25°C

Humidity: 44 %

Atmospheric pressure: 950-1050mbar
AC Power Conducted Emission

Temperature: 24°C

Humidity: 44 %

Atmospheric pressure: 950-1050mbar

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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3.4 Test Description

FCC PART 15.247

FCC Part 15.207 AC Power Conducted Emission PASS
FCC Part 15.247(a)(2) 6dB Bandwidth PASS
FCC Part 15.247(d) Spurious RF Conducted Emission PASS
FCC Part 15.247(b) Maximum Peak Conducted Output Power PASS
FCC Part 15.247(e) Power Spectral Density PASS
FCC Part 15.109/ 15.205/ 15.209 Radiated Emissions PASS
FCC Part 15.247(d) Band Edge PASS
FCC Part 15.203/15.247 (b) Antenna Requirement PASS
Remark:

1. The measurement uncertainty is not included in the test result.

2. We tested all test mode and recorded worst case in report

3. RF Conducted test Offset= cable loss,For conducted spurious emission test, cable loss is the maximum
value in the range of test.

Data Rate Used:

Preliminary tests were performed in different data rate to find the worst radiated emission. The data rate shown
in the table below is the worst-case rate with respect to the specific test item. Investigation has been done on
all the possible configurations for searching the worst cases. The following table is a list of the test modes
shown in this test report.

Test Items Mode Data Rate Channel
Maximum Peak Conducted Output Power 11b/DSSS 1 Mbps 1/6/11
Power Spectral Density 11g/OFDM 6 Mbps 1/6/11
6dB Bandwidth
Spurious RF conducted emission 11n(20MHZ),OF M MCSO0 1/6/11
. o 11ax(20MHz)/OFDMA
Radiated Emission 9KHz~1GHz& 11n(40MHz)/OF DM
. e anih .
Radiated Emission 1GHz~10%" Harmonic 11ax(40MHz)/OFDMA MCSO0 3/6/9
11b/DSSS 1 Mbps 1/11
11g/OFDM 6 Mbps 1/11
Band Edge 11n(20MHz)/OFDM
11ax(20MHz)/OFDMA MCSO 11
11n(40MHz)/OFDM
11ax(40MHz)/OFDMA MCSO 39

3.5 Statement of the measurement uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that there
may be errors within the calibration limits of the equipment and facilities. The measurement uncertainty was
calculated for all measurements listed in this test report acc. to TR-100028-01" Electromagnetic compatibility
and Radio spectrum Matters (ERM);Uncertainties in the measurement of mobile radio equipment
characteristics; Part 1”7 and TR-100028-02 “Electromagnetic compatibility and Radio spectrum Matters
(ERM);Uncertainties in the measurement of mobile radio equipment characteristics; Part 2 “ and is
documented in the Shenzhen CTA Testing Technology Co., Ltd. quality system acc. to DIN EN ISO/IEC 17025.
Furthermore, component and process variability of devices similar to that tested may result in additional
deviation. The manufacturer has the sole responsibility of continued compliance of the device.

Hereafter the best measurement capability for Shenzhen CTA Testing Technology Co., Ltd. :

Measurement
Test Range Uncertainty Notes
Radiated Emission 9KHz~30MHz 3.02 dB (1)
Radiated Emission 30~1000MHz 4.06 dB (1)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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Radiated Emission 1~18GHz 5.14 dB (1)
Radiated Emission 18-40GHz 5.38 dB (1)
Conducted Disturbance 0.15~30MHz 214 dB (1)
Output Peak power 30MHz~18GHz 0.55dB (1)
Power spectral density / 0.57 dB (1)
Spectrum bandwidth / 1.1% (1)
Radiated spurious emission -

(30MHz-1GHz) 30~1000MHz 410 dB (1)
Radiated spurious emission -

(1GHz-18GHz) 1~18GHz 4.32dB )]
Radiated spurious emission

(18GHz-40GHz) 18-40GHz 5.54 dB (1)
Time / +2% (1)

(1) This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence level
using a coverage factor of k=2.

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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3.6 Equipments Used during the Test

Page 10 of 71

. Equipment Calibration Calibration
Test Equipment Manufacturer Model No. No. Date Due Date
LISN R&S ENV216 CTA-308 2024/08/03 2025/08/02
LISN R&S ENV216 CTA-314 2024/08/03 | 2025/08/02
EMI Test Receiver R&S ESPI CTA-307 2024/08/03 2025/08/02
EMI Test Receiver R&S ESCI CTA-306 2024/08/03 2025/08/02
Spectrum Analyzer Agilent N9020A CTA-301 2024/08/03 2025/08/02
Spectrum Analyzer R&S FSU CTA-337 2024/08/03 2025/08/02
Vector Signal Agilent N5182A CTA-305 | 2024/08/03 | 2025/08/02
generator
Analog Signal
Generator R&S SMLO03 CTA-304 2024/08/03 | 2025/08/02
Universal Rale CMW500 R&S CTA-302 | 2024/08/03 | 2025/08/02
Communication
Tﬁmpfar.at“re and Chigo ZG-7020 CTA-326 2024/08/03 | 2025/08/02
umidity meter
Uitra-Broadband Schwarzbeck VULB9163 CTA-310 | 2023/10/17 | 2026/10/16
Antenna
Horn Antenna Schwarzbeck BBHA 9120D CTA-309 2023/10/13 2026/10/12
Loop Antenna Zhinan ZN30900C CTA-311 2023/10/17 2026/10/16
Br“}fﬁigﬂ:om A-INFOMW | LB-180500H-2.4F | CTA-336 | 2023/09/13 | 2026/09/12
Amplifier Schwarzbeck BBV 9745 CTA-312 2024/08/03 2025/08/02
Amplifier Taiwan chengyi EMC051845B CTA-313 2024/08/03 2025/08/02
Directional coupler NARDA 4226-10 CTA-303 2024/08/03 2025/08/02
High-Pass Filter XingBo XBLBQ-GTA18 CTA-402 2024/08/03 | 2025/08/02
High-Pass Filter XingBo XBLBQ-GTA27 CTA-403 2024/08/03 2025/08/02
gyrated fiter Tonscend JS0806-F CTA-404 | 2024/08/03 | 2025/08/02
Power Sensor Agilent U2021XA CTA-405 2024/08/03 2025/08/02
Amplifier Schwarzbeck BBV9719 CTA-406 2024/08/03 2025/08/02
Spectrum analyzer R&S FSV40-N CTA-344 2025/05/17 2026/05/16
Power Meter R&S NRVS CTA-354 2024/08/03 | 2025/08/02
: Version Calibration Calibration
Test Equipment Manufacturer Model No. number Date Due Date
EMI Test Software Tonscend TS®JS32-RE 5.0.0.2 N/A N/A
EMI Test Software Tonscend TS®JS32-CE 5.0.0.1 N/A N/A
RF Test Software Tonscend TS®JS1120-3 3.1.65 N/A N/A
RF Test Software Tonscend TS®JS1120 3.1.46 N/A N/A

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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4 TEST CONDITIONS AND RESULTS

4.1 AC Power Conducted Emission

TEST CONFIGURATION

Vert. reference
plane

/_ EMI receiver
e

LISN / ¥

Reference ground plane

TEST PROCEDURE

1 The equipment was set up as per the test configuration to simulate typical actual usage per the user’s
manual. The EUT is a tabletop system, a wooden table with a height of 0.8 meters is used and is placed on
the ground plane as per ANSI C63.10-2013.

2 Support equipment, if needed, was placed as per ANSI C63.10-2013

3 All I/O cables were positioned to simulate typical actual usage as per ANSI C63.10-2013

4 The EUT received power from adapter, the adapter received AC120V/60Hz and AC 240V/60Hz power
through a Line Impedance Stabilization Network (LISN) which supplied power source and was grounded to
the ground plane.

5 All support equipments received AC power from a second LISN, if any.

6 The EUT test program was started. Emissions were measured on each current carrying line of the EUT
using a spectrum Analyzer / Receiver connected to the LISN powering the EUT.The LISN has two monitoring
points: Line 1 (Hot Side) and Line 2 (Neutral Side). Two scans were taken: one with Line 1 connected to
Analyzer / Receiver and Line 2 connected to a 50 ohm load; the second scan had Line 1 connected to a 50
ohm load and Line 2 connected to the Analyzer / Receiver.

7 Analyzer / Receiver scanned from 150 KHz to 30MHz for emissions in each of the test modes.

8 During the above scans, the emissions were maximized by cable manipulation.

AC Power Conducted Emission Limit

For intentional device, according to § 15.207(a) AC Power Conducted Emission Limits is as following :

Limit (dBuV)
Frequency range (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.

TEST RESULTS

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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Remark:

1. All modes of 802.11b/g/n/ax were tested at Low, Middle, and High channel; only the worst result of 802.11b
CH11 was reported as below:

2. Both 120 VAC, 50/60 Hz and 240 VAC, 50/60 Hz power supply have been tested, only the worst result of
120 VAC, 60 Hz was reported as below:

Model: TW37

DC 5.0V from Adapter AC

120V/60Hz Polarization L

Power supply:

1204 FCC PART 15C(L1)

10+
100+
0+
B0+

0T

FCC PART 15 C-QP Limit
60+ I

\ FCC PART 15 C-AV Limit
50 . 2 r
."."""“'t A 'l.\r‘- F& |
w0l J|I N \‘."1"1‘ ‘l"fr'ﬁ“ : ry i 3 £ 1
VT, g Vg ity '
i 4l

=i 1
W Wiy,

sl M‘mﬁ‘" - " % ’ ;
101

150k M 10M 30M

Level[dBuv]

—— QP Limit — AV Limit — PK — AY Frequency[Hz]

+ 0P Detectar + AV Detector

1 0.1815 10.01 3551 4552 64.42 18.90 17.80 27.81 5442 2661 PASS
2 0.6495 9.98 3423 4421 56.00 11.79 19.93 29.91 46.00 16.09 PASS
3 1.95 9.92 2748 3740 56.00 18.60 12.80 2272 46.00 2328 PASS
4 4758 997 23.40 3337 56.00 2263 723 17.20 46.00 2880 PASS
5 12.0435 1027 2344 3371 60.00 26.29 8.1 18.38 50.00 3162 PASS
6 292335 10.60 11.26 2186 60.00 38.14 1.75 12.35 50.00 3765 PASS

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). QPMargin(dB) = QP Limit (dBuV) - QP Value (dBuV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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DC 5.0V from Adapter AC

120V/60Hz Polarization N

Power supply:

W—
— FCC PART 15C(N)

10+
100+
90—+
80—+

70+

FCC PART 15 C-QP Limit
B0+ T

- FCC PART 15 C-AV Limit

Level[dBuv]

k)

Phed e II\' ' JN’ \ Yy
Ifq"- " lf Y, | P n
20 l' | Lt L Jll“am“'{ 4 "l'u\l‘%ﬂ il "‘J\ " ; | £
’”rV&ﬂqf*“VVd”N¥{W\»unmm-v“,“M«ﬁ‘M\v4umaAAummmw-v«uuvmﬂﬂt*sn.wwh;“unq.gm‘a..,umpnn- . . .
2[, T = - ey o
' +
104 ‘H‘.-..“ilhﬂiiﬂiliu
] | | b ' | b : i
150k ™ 1om 30mM

— QFLmt  ——AVLMt —PK  — AY Frequency[Hz)

« (P Detector + AV Detector

1 0177 10.05 3545 4550 64.63 1913 18.94 28.99 5463 2564 PASS
2 0.2895 9.89 3263 4252 60.54 18.02 14.13 24.02 50.54 26.52 PASS
3 0.6315 1012 31.62 41.74 56.00 1426 1576 2588 46.00 2012 PASS
4 1.88 10.18 2213 323 56.00 2369 791 18.09 46.00 2791 PASS
5 4695 10.09 2030 3039 56.00 2561 4.64 14.73 46.00 31.27 PASS
6 14.217 1042 19.40 2982 60.00 30.18 4.03 14.45 50.00 35.55 PASS

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). QPMargin(dB) = QP Limit (dBuV) - QP Value (dBuV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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Model: TW36:

DC 5.0V from Adapter AC

120V/60Hz Polarization L

Power supply:

120 FCC PART15C(L1)

1o+
1004
90+

B0+

70—+

FCC PART 15 C-QP Limit
80 \ f

Level[dSpY]

FCC PART 15 C-AV Limit

50 _:'ll ':1

a0\
_1 q ML || hl L‘-‘.“' f m
ZU__L_,JJ \,-\,/\L_WJ ./ wm Lf u')u

10—+

=

0 } } I } } } } } } } } } } } } } } } } ]
150k M 10M 30M

— QP Limit — AV Limit — PK — AV Frequency[Hz]

+ QP Deteclor + AV Detector

1 0.231 10.00 37.00 47.00 62.41 15.41 2568 35.68 b241 16.73 PASS
2 0.591 10.04 3218 4222 56.00 13.78 1750 27.54 46.00 18.46 PASS
3 1.3085 9.90 20.84 39.74 56.00 16.26 20.04 29.94 46.00 16.06 PASS
4 3.7635 9.94 2891 3885 56.00 17.15 15.38 2532 46.00 2068 PASS
5 6.9135 10.28 26.47 36.75 60.00 2325 1274 2302 50.00 26.98 PASS
6 18.924 10.40 317N 4211 60.00 17.89 2199 3239 50.00 17.61 PASS

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). QPMargin(dB) = QP Limit (dBpV) - QP Value (dBpV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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DC 5.0V from Adapter AC

Power supply: 120V/60Hz Polarization

120—- FCC PART 13 C(N)
10+
100+
9+
B0+

70+

FCC PART 15 C-QP Limit
60+ |

FCC PART 15 C-AV Limi
504

4l I"l f‘ ; M

fi i
304 ﬁvﬂ i v l"‘ “‘J fvll L.~’ uh.»f \J [ H’\WUMHM ‘

AW JLAM A

Level[dEuW]

20+

10

0 } } I } } } } } I } } } } } } } } Il } ]
150k M 10M 30M

— QP Limit — AV Limit — PK — AV Frequency[Hz]

+ QP Detedor + AV Detector

1 0.231 9.99 36.01 46.00 6241 16.41 25.01 35.00 5241 17.41 PASS
2 0.4605 9.98 30.20 4018 56.68 16.50 15.41 2539 46.68 21.29 PASS
3 1.2075 1018 25.51 3569 56.00 2031 9.93 2011 46.00 25.89 PASS
4 2.3055 10.14 2627 36.41 56.00 19.59 13.81 2395 46.00 2206 PASS
5 5919 1024 2360 3384 60.00 26.16 10.39 2063 50.00 2937 PASS
6 24 432 1068 2621 36.89 60.00 2311 18.29 2897 50.00 21.03 PASS

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). QPMargin(dB) = QP Limit (dBuV) - QP Value (dBuV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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Model: QS12

DC 5.0V from Adapter AC

Power supply: 120V/60Hz Polarization

e FCC PART 15 CIL1)

104
100+
90—+

B0+

0+

FCC PART 15 C-QP Limit
60+ |

FCC PART 15 C-AV Limit

Level[d=u\]

50 1

40--."1‘ N ", N'\ I#‘I "\I i
_\; »\N w' m. N u'fr UJ\/(NH wl
T AR A ALt

10+

w
=1
|

150K ™ 10M 30M
— QP Limit — AV Limit —_ PK —_ AV Frequency[Hz]

+ QF Deteclor e« AV Deteclor

1 0.2265 10.01 37.49 47.50 62.58 15.08 2340 3341 5258 19.17 PASS
2 0.6045 10.04 34.05 44.09 56.00 11.91 18.34 28.38 46.00 17.62 PASS
3 1.617 9.91 29.49 39.40 56.00 16.60 17.37 27.28 46.00 18.72 PASS
4 3.462 9.97 28.74 3871 56.00 17.29 16.81 26.78 46.00 19.22 PASS
5 7.0755 10.20 2537 3567 60.00 2433 1062 2092 50.00 29.08 PASS
6 20.3235 1043 31.54 4197 60.00 18.03 2214 3257 50.00 17.43 PASS

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). QPMargin(dB) = QP Limit (dBuV) - QP Value (dBuV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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DC 5.0V from Adapter AC

120V/60Hz Polarization N

Power supply:

120 FCC PART 15 C(N)

"o+
100+
90+
B0+

70+

0 \ FCC PART 15 C-QP Limit
- |
FCC PART 15 C-AV Limit
0 5 |

40 ——II'\. | I\ A h r’ﬂl

Level[dEuY]

|

30__5\‘»\\__/.”& P’\I\Pl\f\ﬂl "y f,"" \ :\J R\"' |,| ,ﬂ JWH'J ﬂlw HH‘M% ‘I‘ M y

04 ~— mﬂﬂw A L"I/'M

10+

0 + + + + + 1 + + + + + —f——+ + i
150k ™M 10M 30M

— (P Limit — AV Limit — PK — AV Frequency[Hz]

+ QP Deteclor + AV Detector

1 0222 9.98 37.24 47.22 62.74 15.52 2109 3.o7 5274 2167 PASS
2 0.5235 10.04 3243 4247 56.00 13.53 16.34 26.38 46.00 19.62 PASS
3 1.6125 1015 2583 3598 56.00 20.02 13.04 2319 46.00 2281 PASS
4 3.8445 10.14 24.36 3450 56.00 21.50 1032 2048 46.00 25.54 PASS
5 10.9725 1040 20.90 31.30 60.00 28.70 1453 2493 50.00 2507 PASS
6 24162 10.68 29.97 40.65 60.00 19.35 19.86 30.54 50.00 19.46 PASS

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). QPMargin(dB) = QP Limit (dBpV) - QP Value (dBpV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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Model: QS6

DC 5.0V from Adapter AC

120V/60Hz Polarization L

Power supply:

. _—
10 FCC PART 15 C(L1)

1oL
1004
a0+
B0+

704

60 \ FCC PART 15 C-QP Limit
T |
FCC PART 15 C-AV Limit
50— F I —
| 7
d . 5 R .

SZ:~ F\\ r-.\.w.,,:JA,fm J,,w ﬂw‘" 7‘“

SR A AL

Level[dSuy]

0 + + + + + 1 + + + + + —t—1— + i
150k M 10M 30M
—— QP Limit — AV Limit — PK — AV Frequency[Hz]

+ QP Deteclor « AV Detector

1 02265 10.01 37.34 4735 62.58 1523 22.86 32.87 52.58 19.71 PASS
2 0.591 10.04 33.32 43.36 56.00 12.64 17.03 27.07 46.00 18.93 PASS
3 1.3065 9.90 28.46 38.36 56.00 17.64 20.05 29.95 46.00 16.05 PASS
4 29085 10.03 29.36 39.39 56.00 16.61 9.05 19.08 46.00 26.92 PASS
5 6.306 10.19 26.17 36.36 60.00 2364 14.37 2456 50.00 2544 PASS
6 19.0725 10.40 3263 43.03 60.00 16.97 2333 3373 50.00 16.27 PASS

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). QPMargin(dB) = QP Limit (dBuV) - QP Value (dBuV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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DC 5.0V from Adapter AC

120V/60Hz Polarization N

Power supply:

120 FCC PART 15 C{N)

1104
100+
a0
80+

0+

. \ FCC PART 15 C-QP Limi
T I
FCC PART 15 C-AV Linit
501\ f“] |

Level[d=py]

40--\

N /! mwm j Lf’L L»WMM»UWW

150Kk M 10M 30M
— QP Limit — AV Limit — PK —_ AV Frequency[Hz]

+ QP Deteclor o AV Deteclor

1 0.2265 9.99 36.38 46.37 62.58 16.21 2261 3260 5258 19.98 PASS
2 0.519 10.04 31.27 41.31 56.00 14.69 14.65 2469 46.00 213 PASS
3 1.3065 10.16 2503 35.19 56.00 2081 14.58 2474 46.00 21.26 PASS
4 3.066 10.24 2418 34.42 56.00 2158 3.04 1328 46.00 3272 PASS
5 8.8035 1041 21.59 32.00 60.00 28.00 1211 2252 50.00 2748 PASS
6 227445 10.64 2819 38.83 60.00 2117 1593 2657 50.00 2343 PASS

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). QPMargin(dB) = QP Limit (dBuV) - QP Value (dBuV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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Model: QS16

DC 5.0V from Adapter AC

120V/60Hz Polarization L

Power supply:

120 FCC PART 15 C(L1)
10+
100--
a0+
B0+

0+

FCC PART 15 C-QP Limit
60+ |

FCC PART 15 C-AV Limit
501 3

ﬁ M ‘2 E
i '\JL.-’”‘ van N '«'J rf”‘W ;
N AR A AR wwmu "

10+

L evel[dEuh]

150k M 10M 30M
— QP Limit — AV Limit w— P — AV Frequency{Hz]

+ QP Deteclor « AV Detector

1 0.2265 1001 38.62 4863 6258 1395 2396 3397 5258 18.61 PASS
2 0.5325 10.03 3478 4481 56.00 11.19 18.89 28.92 46.00 17.08 PASS
3 177 991 2813 38.04 56.00 1796 1719 27.10 46.00 18.90 PASS
4 2841 10.04 28.82 38.86 56.00 1714 15.67 2571 46.00 20.29 PASS
5 10.9995 1026 2574 36.00 60.00 2400 16.80 27.06 50.00 2294 PASS
5} 21.9975 10.46 2573 36.19 60.00 2381 12.60 23.06 50.00 26.94 PASS

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). QPMargin(dB) = QP Limit (dBuV) - QP Value (dBuV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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DC 5.0V from Adapter AC

Power supply: 120V/60Hz Polarization N

120~ FCC PART 15 C(M)

10—
100
a0+
80+

0+

0 \ FCC PART 15 C-QP Limit
T |
FCC PART 15 C-AV Limit
3013 { ‘II 2 |

Level[dEuy]

\ . : g
0l Y g ; m
AT g T

ol \\,—.H/"W\_,\flm}’ ij WL_,\,, i b L

10+

0 + - + ~ - ~ + —t + - + + - + + — + 4
150k M 10M 30M

— QP Limit — AV Limit — PK — AV Frequency[Hz|

+ QF Detedlor + AV Detector

1 02265 9.99 36.81 46.80 62.58 1578 2278 3277 52.58 19.81 PASS
2 0.537 10.06 32.70 4276 56.00 13.24 2124 31.30 46.00 14.70 PASS
3 2.301 10.15 2332 3347 56.00 2253 971 19.86 46.00 26.14 PASS
4 537 10.14 21.81 31.95 60.00 2805 501 15.15 50.00 34.85 PASS
5 11.724 1041 2275 33.16 60.00 26.84 14.45 2486 50.00 2514 PASS
6 241845 10.68 30.06 40.74 60.00 19.26 1959 3027 50.00 19.73 PASS

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). QPMargin(dB) = QP Limit (dBuV) - QP Value (dBuV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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Model: QS13

DC 5.0V from Adapter AC

120V/60Hz Polarization L

Power supply:

120 FCC PART 15 CiL1)

1Mo+
100+
90—
B0+

10—+

FCC PART 15 C-QP Limi
su-\ I
\i\ , FCC PART 15 C-AV Limit
A W ‘ | ?
an+} | Py B 1 Loam g i i |
s N A f Nlll‘v\ H v Iﬂlr\p"'\"r. i, 5 Ih" M'I'IJ l.”w J‘wwf\%‘ﬂ%ﬁ. "
i A u Y

W /J
30y WV NF\

20__\«M A w‘ﬂ%wwu»khmwﬁww |

10+

Level[dELY]

0 t t t t t +—t+—— t + f + + —+—+—t t J
150k M 10M 30M

=—— (P Limit — AV Limit - PK —_ AV Frequency[Hz]

+ QP Detedlor + AV Detector

1 0.222 10.03 38.31 48.34 62.74 14.40 2292 32,95 5274 19.79 PASS
2 0.654 9.97 35.18 4515 56.00 10.85 16.25 26.22 46.00 19.78 PASS
3 1.5855 9.90 2959 39.49 56.00 16.51 1218 2208 46.00 2392 PASS
4 4.452 9.95 2715 37.10 56.00 18.90 8.76 18.71 46.00 27.29 PASS
5 8961 1027 2314 3341 60.00 26.59 4.58 14.85 50.00 3515 PASS
6 19.0185 1040 3223 4263 60.00 17.37 19.90 30.30 50.00 19.70 PASS

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). QPMargin(dB) = QP Limit (dBpV) - QP Value (dBpV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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DC 5.0V from Adapter AC

120V/60Hz Polarization N

Power supply:

120 FCC PART 15 C{N)

1oL
1004
o0+
B0

70+

60 \ FCC PART 15 C-QP Limit
T [
FCC PART 15 C-AV Limit
50— \ 1 |

m__-lgk”\{vj ﬂ\,«.\ ] .r )\u Irrf}“\i I i
ESELSA /A i

10

Level[dEpW]

0 + + + + + 1 + + + + + —t—1— + i
150k M 10M 30M

— QP Limit — AV Limit — PK — AV Frequency[Hz]

+ QP Deteclor e AV Detector

1 0222 9.98 36.72 46.70 6274 16.04 2134 31.32 5274 21.42 PASS
2 0.645 101 31.86 4197 56.00 14.03 12.10 227 46.00 2379 PASS
3 1.9905 10.19 2547 3566 56.00 20.34 10.29 20.48 46.00 2552 PASS
4 5.325 1014 2214 3228 60.00 27172 337 13.51 50.00 36.49 PASS
5 15.351 1043 2341 33.84 60.00 2616 17.30 27173 50.00 2227 PASS
6 28.4955 10.80 26.84 3764 60.00 2236 16.94 27.74 50.00 2226 PASS

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). QPMargin(dB) = QP Limit (dBuV) - QP Value (dBuV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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Model: QS17

DC 5.0V from Adapter AC

Power supply: 120V/60Hz Polarization

120 FCC PART 15 C(L1)
IS
100+
a0+
B0+

70—

FCC PART 15 C-QP Limit
60— I

FCC PART 15 C-AV Limit

Level[dE]

50—
\ /) A
40 | | il A S
\ . | | N N | |
WA i "\__\I_.ll \ 'Jﬁml, r-..-'h| !
30+ \ — FALBRT!
20 A b
10—+
0 + + + + + —t—— + + + + + —t— + i
150k M 10M 30M
— QP Limit — AV Limit — PK — AV Frequency[Hz]

+ QF Detedlor + AV Detector

1 0213 10.06 3712 4718 63.09 15.91 2049 30.55 53.09 2254 PASS
2 0.573 10.04 3351 4355 56.00 1245 16.65 26.69 46.00 19.31 PASS
3 1482 9.90 2876 38.66 56.00 17.34 1179 21.69 46.00 2431 PASS
4 3615 9.96 2702 36.98 56.00 19.02 9.85 19.81 46.00 26.19 PASS
5 73275 10.29 231 3340 60.00 26.60 6.26 16.55 50.00 33.45 PASS
6 16.737 10.34 2945 39.79 60.00 2021 2030 30.64 50.00 19.36 PASS

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). QPMargin(dB) = QP Limit (dBpV) - QP Value (dBpV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn



Report No.: CTA25061301501 Page 25 of 71

DC 5.0V from Adapter AC

120V/60Hz Polarization N

Power supply:

0o FCC PART 15 C(N)

10+
1004
o0
B0+

0+

. \ FCC PART 15 C-QP Limit
T |

\ FCC PART 15 C-AV Limit
50+ } 5 T

|'\. g

Level[dBuv]

40-F\ A | '

A
304 f\ . \" \'r\"n’ﬁll'm{”ﬁ{/ WMWWUMWW

zn_w b mwMMMMW

10+

U } } I } } } } } } } } } } } } } } } } ]
150k ™M 10M 30M

— QP Limit — AV Limit —FK — AV Frequency[Hz]

+ QP Deteclor « AV Deleclor

1 02175 9.98 36.44 46.42 62.91 16.49 2124 31.22 52.91 21.69 PASS
2 0573 1012 3273 4285 56.00 13.15 14.35 24.47 46.00 2153 PASS
3 14855 10.13 24 .86 34.99 56.00 21.01 1124 21.37 46.00 2463 PASS
4 4074 10.11 2206 3217 56.00 2383 353 13.64 46.00 32.36 PASS
5 7.836 1042 19.70 3012 60.00 29.88 549 15.91 50.00 34.09 PASS
6 254535 10.71 27 37.92 60.00 2208 2136 32.07 50.00 17.93 PASS

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). QPMargin(dB) = QP Limit (dBpV) - QP Value (dBpV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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Model: TW39

Page 26 of 71

DC 5.0V from Adapter AC

Power supply: 120V/60Hz

Polarization

FCCPART15C(L1)

FCC PART 15 C-QP Limit

FCG PART 15 C-AV Limit

404

?\\ Al "I.l"ll— /\'

w:\ﬁj\mﬂ

Level[dBuW]
2

1

Uiy

W b WMM

ol JMAMWW W

&

20
10+
0 , L ! . , ; L
150k 1M 10M 30M
— QP Limit — AV Limit —_ PK —_ AV Frequency[Hz]
+ (P Detector « AV Detector

1 0222 10.03 3782 4785 62.74 14.89 1940 2943 52.74 2331 PASS
2 0.537 10.03 3432 4435 56.00 11.65 19.96 29.99 46.00 16.01 PASS
3 1.3065 9.90 2035 3925 56.00 16.75 16.64 26.54 46.00 1946 PASS
4 3.066 10.01 2858 38.59 56.00 1741 1553 2554 46.00 20.46 PASS
5 13.3845 10.29 2643 36.72 60.00 2328 17.78 2807 50.00 2193 PASS
6 20.5305 10.44 3142 41.86 60.00 18.14 21.18 31.62 50.00 18.38 PASS

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). QPMargin(dB) = QP Limit (dBuV) - QP Value (dBuV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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DC 5.0V from Adapter AC

120V/60Hz Polarization N

Power supply:

FCC PART 15 C(N)

FCC PART 15 C-QP Limit
60 |
FGG PART 15 G-AV Limit
501 : : |
N ﬁm .
[\/ \ 1 (R H

1 M W
NV Wi h
- WAV el
30—+ ~ 2
__/f/\J \rorn W»AJ.

Level[dBuv]

‘M
20 w
104
0 + + + + + —t— + } t t 4 1 I {
150k M 1o0m 30M

—— QP Limit — AV Limit — PK — AY Frequency[Hz]

o (P Detector e AV Detector

1 0.2535 1001 34.77 4478 61.64 16.86 1717 2718 51.64 24 46 PASS
2 0618 10.14 3344 4358 56.00 1242 18.03 2817 46.00 17.83 PASS
3 16125 1015 2399 3414 56.00 2186 10.95 21.10 46.00 2490 PASS
4 50145 10.08 21.79 3187 60.00 2813 363 13.71 50.00 36.29 PASS
5 12.5295 1041 2144 3185 60.00 2815 16.99 2740 50.00 22.60 PASS
6 26.8665 1075 27.90 3865 60.00 2135 2232 33.07 50.00 16.93 PASS

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). QPMargin(dB) = QP Limit (dBuV) - QP Value (dBuV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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Model: TW38

DC 5.0V from Adapter AC

Power supply: 120V/60Hz Polarization L

FCC PART 15 C(L1)

Level[dBuy]

FCC PART 15 C-AV Limit
Sa-—r0

t

“1

FCC PART 15 C-QP Linik
Bl |

s

o

M | o
A RO
m_:/*mwmmmmew)%mew i
o PR pestvpmenid g

10+

150k Y] 10M 30M
— QP Limit — AVUmE  — PK  — AV FrequencylHz]

+ QP Detector & AV Detector

1 0.1725 997 3467 44 64 64.84 20.20 17.43 2740 5484 27 44 PASS
2 0.6405 9.99 36.05 46.04 56.00 996 20.05 30.04 46.00 15.96 PASS
3 1.464 9.90 2592 3582 56.00 2018 11.99 2189 46.00 2411 PASS
4 3201 9.99 2339 33.38 56.00 2262 6.41 16.40 46.00 2960 PASS
5 9.8295 10.25 2166 3191 60.00 28.09 10.70 2095 50.00 29.05 PASS
6 17.8665 10.37 2583 36.20 60.00 23.80 14.44 2481 50.00 2519 PASS

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). QPMargin(dB) = QP Limit (dBuV) - QP Value (dBpV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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Power supply:

DC 5.0V from Adapter AC
120V/60Hz

Polarization

Level [dBpY]

FCC PART 15 C(N)

FCC PART 13 C-QP Limit

FCC PART 15 C-AV Limit

: [

40 -ri\ Ki \\‘ v 8 V\ f\‘ﬂilf\f_‘ - | *‘h r
'1 l\/l \ ‘U’ W !\' M I.M., ‘r W l\} Al V‘Lly“r \ 3
i T

j"*"\’\vﬂ”““ww T

s g M MMW
¢ T 1

10+

150k 1M 10M 30M

— QP Limit

+ QP Deteclor

— AV Limit

—

* AV Detector

FrequencylHz]

1 0.1635 10.05 35.09 4514 6528 2014 1865 2870 5528 2658 PASS
2 0.6405 1012 3315 4327 56.00 1273 1752 2764 46.00 18.36 PASS
3 1.905 1018 2200 3227 56.00 2373 6.93 1711 46.00 2889 PASS
4 4173 1011 20.75 30.86 56.00 2514 295 13.06 46.00 3294 PASS
5 11.6025 10.41 18.10 2851 60.00 31.49 10.98 21.39 50.00 2861 PASS
6 241035 10.67 26.62 3729 60.00 217 1743 2810 50.00 2190 PASS

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). QPMargin(dB) = QP Limit (dBuV) - QP Value (dBuV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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4.2 Radiated Emission

TEST CONFIGURATION

Frequency range 9 KHz — 30MHz

RX Antenna

am  ————>
EUT : /'rm'ran-h- im
IO.B m *

Ground Plane

f

Receiver

Frequency range 30MHz — 1000MHz

Ant. feed
point
) o n
'|+ | | t M lam
| EUT Turn Table
k -/
0.8 m
~
Ground Plane
Frequency range above 1GHz-25GHz
A
Ant.feed !
point
- _—
i 3m i !
EUT | —
"""""""" 1-4m
Turn Tahle
-./
1.5m

Ground Plane

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
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.
Metal Full Soldered Ground Plane

TEST PROCEDURE

1.

o ok

The EUT was placed on a turn table which is 0.8m above ground plane when testing
frequency range 9 KHz —1GHz;the EUT was placed on a turn table which is 1.5m above
ground plane when testing frequency range 1GHz — 25GHz.

Maximum procedure was performed by raising the receiving antenna from 1m to 4m and
rotating the turn table from 0° to 360° to acquire the highest emissions from EUT.
And also, each emission was to be maximized by changing the polarization of receiving
antenna both horizontal and vertical.

Repeat above procedures until all frequency measurements have been completed.
Radiated emission test frequency band from 9KHz to 25GHz.

The distance between test antenna and EUT as following table states:

Test Frequency range Test Antenna Type Test Distance
9KHz-30MHz Active Loop Antenna 3
30MHz-1GHz Ultra-Broadband Antenna 3
1GHz-18GHz Double Ridged Horn Antenna | 3
18GHz-25GHz Horn Anternna 1
Setting test receiver/spectrum as following table states:
Test Frequency Test Receiver/Spectrum Setting Detector
range
9KHz-150KHz RBW=200Hz/VBW=3KHz,Sweep time=Auto QP
150KHz-30MHz RBW=9KHz/VBW=100KHz,Sweep time=Auto QP
30MHz-1GHz RBW=120KHz/VBW=1000KHz,Sweep time=Auto QP
Peak Value: RBW=1MHz/VBW=3MHz,
Sweep time=Auto
JF1z-40GHz Average Value: RBW=1MHZ/VBW=10Hz, Peak
Sweep time=Auto

Field Strength Calculation

The field strength is calculated by adding the Antenna Factor and Cable Factor and subtracting the
Amplifier Gain and Duty Cycle Correction Factor(if any) from the measured reading. The basic equation with a
sample calculation is as follows:

FS=RA+AF +CL - AG

Where FS = Field Strength CL = Cable Attenuation Factor (Cable Loss)

RA = Reading Amplitude AG = Amplifier Gain

AF = Antenna Factor

Transd=AF +CL-AG

RADIATION LIMIT

Shenzhen CTA Testing Technology Co., Ltd.

Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
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For intentional device, according to § 15.209(a), the general requirement of field strength of radiated emission
from intentional radiators at a distance of 3 meters shall not exceed the following table. According to §
15.247(d), in any 100kHz bandwidth outside the frequency band in which the EUT is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20dB below that in the100kHz
bandwidth within the band that contains the highest level of desired power.

The pre-test have done for the EUT in three axes and found the worst emission at position shown in test setup

photos.
Frequency (MHz) Distance Radiated (dBuV/m) Radiated (pV/m)
(Meters)
0.009-0.49 3 20log(2400/F(KHz))+40log(300/3) 2400/F(KHz)
0.49-1.705 3 20log(24000/F(KHz))+ 40log(30/3) 24000/F(KHz)
1.705-30 3 20log(30)+ 40log(30/3) 30
30-88 3 40.0 100
88-216 3 43.5 150
216-960 3 46.0 200
Above 960 3 54.0 500

TEST RESULTS

Remark:

1. This test was performed with EUT in X, Y, Z position and the worse case was found when EUT in X

position.

2. All three channels (lowest/middle/highest) of each mode were measured below 1GHz and recorded worst
case at 802.11b low channel.
3. Radiated emission test from 9 KHz to 10th harmonic of fundamental was verified, and no emission found

except system noise floor in 9 KHz to 30MHz and not recorded in this report.

4. We tested the product in both adapter and solar panel power supply modes, and recorded the worst data
for using the adapter in the report.

Shenzhen CTA Testing Technology Co., Ltd.

Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
Tel:+86-755 2322 5875 E-mail:.cta@cta-test.cn Web:http://www.cta-test.cn
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Model: TW37
For 30MHz-1GHz

Horizontal

FCG PART 15C CLASS B

FCC PART 15 C CLASS B-QF Limit

W ;
f" M, T R 3
30 2 t it f . 5
of i R WW
n.‘_".“l,‘“..‘,, -hJ.A(-dmA.“,.\"?I P

0 L I i L I— . . L L L —
30M 1000 1G

Frequency[Hz]

Level[dBp\im)

— QP Limit —— Horizontal PK

+ QP Detector

1 41.64 28.21 16.42 -11.79 40.00 23.58 100 265 Horizontal
2 71.1038 40.93 25.94 -14.99 40.00 14.06 100 0 Horizontal
3 124.575 52.82 37.09 -15.73 43.50 6.41 200 231 Horizontal
4 247.886 48.13 35.97 -12.16 46.00 10.03 100 288 Horizontal
5 412.422 37.04 26.97 -10.07 46.00 19.03 100 115 Horizontal
6 613.818 34.66 28.98 -5.68 46.00 17.02 200 161 Horizontal

Note:1).Level (dBuV/m)= Reading (dBuV)+ Factor (dB/m)
2). Factor(dB/m)=Antenna Factor (dB/m) + Cable loss (dB) - Pre Amplifier gain (dB)
3). Margin(dB) = Limit (dBuV/m) - Level (dBuV/m)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
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Vertical

@ FCG PART 15 C CLASS B

80

70

0 -
_ FCC PART 15 C CLASS BLQP Limit
3
3 50 r
-
) I - ! -

40 . 4+ >

30 : \ W

A ""tf}'r,J.-,;ph”Jr\'T‘rh "ﬂg“"‘ N ! o :
1 il g
w0} ¢ i i \‘1‘}{ - M
o, e b
wf
30M 100M 16

Frequency[Hz]

—— QP Limit —— Vertical PK

« QP Detector

1 33.1525 33.92 20.04 -13.88 40.00 19.96 100 106 Vertical
2 55.8262 42.32 30.57 -11.75 40.00 9.43 100 315 Vertical
3 122.392 54.06 39.22 -14.84 43.50 4.28 200 8 Vertical
4 219.392 49.52 37.02 -12.50 46.00 8.98 100 5 Vertical
5 304.995 34.27 23.39 -10.88 46.00 22.61 100 189 Vertical
6 551.86 46.93 38.17 -8.76 46.00 7.83 200 8 Vertical

Note:1).Level (dBuV/m)= Reading (dBuV)+ Factor (dB/m)
2). Factor(dB/m)=Antenna Factor (dB/m) + Cable loss (dB) - Pre Amplifier gain (dB)
3). Margin(dB) = Limit (dBuV/m) - Level (dBuV/m)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
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Model: TW36
For 30MHz-1GHz
Horizontal
a0 FCC PART 15 G CLASS
B0
& FCC PART 15 C CLASS B-QP Limit
% 50 r
'-'EJ’ ‘0 ‘ : . + +
30 * Py ’
20
10
0
30M 100M 1G
Frequency[Hz]
— QF Limit
4 QF Delector
Suspected Data List
Freg. Reading Level Factor Limit Margin Height Angle )
NO. Polarity
[MHz] [dBuV] [dBuV/m] | [dB/m] [dBpV/m] [dB] [em] ]
1 73.5288 46.43 30.76 -15.67 40.00 9.24 100 0 Horizontal
2 134.881 53.86 37.75 -16.11 43.50 5.75 100 184 Horizontal
3 177.318 52.68 37.99 -14.69 43.50 5.51 100 242 Horizontal
4 248.128 50.56 38.40 -12.16 46.00 7.60 100 291 Horizontal
5 400.297 37.22 2713 -10.09 46.00 18.87 100 254 Horizontal
6 894.876 30.27 27.68 -2.59 46.00 18.32 100 173 Horizontal

Note:1).Level (dBuV/m)= Reading (dBuV)+ Factor (dB/m)
2). Factor(dB/m)=Antenna Factor (dB/m) + Cable loss (dB) - Pre Amplifier gain (dB)
3). Margin(dB) = Limit (dBuV/m) - Level (dBuV/m)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
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Vertical

an FCC PART15C CLASS B

&0

70
- 0 FCC PART 15 C CLASS B-QP Limit]
g a0 r
@ I
F - | . 3
pl " 4

b N T : 5
10 - sl ibatigh N“-Ulﬂ I § * &
o WA i s |

AR -

i0

) j I S R N N i i i I N B

30M 100M 1G

Frequency[Hz]

1 60.9188 47.62 34.64 -12.98 40.00 5.36 100 21 Vertical
2 135.608 55.34 39.30 -16.04 43.50 4.20 100 134 Vertical
3 171.498 52.74 37.79 -14.95 43.50 5.71 100 320 Vertical
4 248.856 43.54 31.40 -12.14 46.00 14.60 100 2 Vertical
5 406.238 40.42 30.32 -10.10 46.00 15.68 100 2 Vertical
6 678.323 33.68 28.36 -5.32 46.00 17.64 100 296 Vertical

Note:1).Level (dBuV/m)= Reading (dBuV)+ Factor (dB/m)
2). Factor(dB/m)=Antenna Factor (dB/m) + Cable loss (dB) - Pre Amplifier gain (dB)
3). Margin(dB) = Limit (dBuV/m) - Level (dBuV/m)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
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Model: QS12
For 30MHz-1GHz
Horizontal
a0 FCC PART15C CLASS B

80
70
60

FCC PART 15 C CLASS B-QF Limit
50

Level [dBuVIm]

; ...-’1-"151"-1@-"”!"[":WM IO ™ SN T L

L i i L '
30M 100M 1G

Frequency[Hz]

= QP Limit = Horizontal PK

4 QP Detecior

1 54.9775 42.69 31.14 -11.55 40.00 8.86 100 0 Horizontal
2 82.9862 52.16 35.94 -16.22 40.00 4.06 100 152 Horizontal
3 210177 51.16 38.42 -12.74 43.50 5.08 100 58 Horizontal
4 268.862 47.93 36.27 -11.66 46.00 9.73 100 70 Horizontal
5 479.958 40.57 31.25 -9.32 46.00 14.75 100 152 Horizontal
6 850.013 38.12 34.41 -3.71 46.00 11.59 100 268 Horizontal

Note:1).Level (dBuV/m)= Reading (dBuV)+ Factor (dB/m)
2). Factor(dB/m)=Antenna Factor (dB/m) + Cable loss (dB) - Pre Amplifier gain (dB)
3). Margin(dB) = Limit (dBuV/m) - Level (dBuV/m)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
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Vertical
90 FCC PART15C CLASE B
80
7o
&0
— FCC PART 13 C CLASS B-QF Limit
§ 50 r
g s
T W - ! M .
8 (Y +
[ W J
30 i WT‘“ - N by | 5 - -
It W A e Mgl
200 | M d A
0l
. H
30M 100M 16

Frequency[Hz]

1 36.1838 42.19 28.89 -13.30 40.00 11.11 100 102 Vertical
2 64.3138 49.34 35.53 -13.81 40.00 4.47 100 34 Vertical
3 100.931 51.03 38.07 -12.96 43.50 543 100 360 Vertical
4 209.813 52.29 39.55 -12.74 43.50 3.95 100 354 Vertical
5 328.153 39.43 28.56 -10.87 46.00 17.44 100 360 Vertical
6 599.996 41.46 35.55 -5.91 46.00 10.45 100 309 Vertical

Note:1).Level (dBuV/m)= Reading (dBuV)+ Factor (dB/m)
2). Factor(dB/m)=Antenna Factor (dB/m) + Cable loss (dB) - Pre Amplifier gain (dB)
3). Margin(dB) = Limit (dBuV/m) - Level (dBuV/m)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
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Model: QS6
For 30MHz-1GHz

Horizontal

c s
a0 FCC PART 15CCLASS B

60
70
&0
FCC PART 15 C CLASS B-QP Limit
50

: [
T, g NI inn

30M 100M 16

Level[dBuVIm]

Fraquency[Hz]

—— QP Limit = Honzonlal PK

# QP Detector

1 55.8262 43.14 31.39 -11.75 40.00 8.61 100 1 Horizontal
2 86.26 50.02 34.47 -15.55 40.00 5.53 100 12 Horizontal
3 131.971 43.62 27.31 -16.31 43.50 16.19 100 204 Horizontal
4 193.566 49.57 36.26 -13.31 43.50 7.24 100 77 Horizontal
5 305.48 43.03 32.15 -10.88 46.00 13.85 100 273 Horizontal
6 804.06 30.06 25.54 -4.52 46.00 20.46 100 146 Horizontal

Note:1).Level (dBuV/m)= Reading (dBuV)+ Factor (dB/m)
2). Factor(dB/m)=Antenna Factor (dB/m) + Cable loss (dB) - Pre Amplifier gain (dB)
3). Margin(dB) = Limit (dBuV/m) - Level (dBuV/m)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
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Vertical

a0 FCC PART 15C CLASS B

60
70
&0
FCC PART 15 C CLASS B-OP lelt
20

40

30 | '.‘ I [[ \l I‘ﬂlr I’hlﬁ' ||1 #MMJ:‘WWWWW

0 " i e i i I i

30M 1000 1G
Frequency[Hz]

Level[dBu\Vim]

1 37.6388 40.23 27.45 -12.78 40.00 12.55 100 124 Vertical
2 55.5838 46.05 34.36 -11.69 40.00 5.64 100 306 Vertical
3 110.025 52.77 39.43 -13.34 43.50 4.07 100 239 Vertical
4 197.325 50.90 37.88 -13.02 43.50 5.62 100 3 Vertical
5 336.762 38.49 27.70 -10.79 46.00 18.30 100 341 Vertical
6 567.316 36.62 27.21 -8.41 46.00 18.79 100 171 Vertical

Note:1).Level (dBuV/m)= Reading (dBuV)+ Factor (dB/m)
2). Factor(dB/m)=Antenna Factor (dB/m) + Cable loss (dB) - Pre Amplifier gain (dB)
3). Margin(dB) = Limit (dBuV/m) - Level (dBuV/m)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
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Model: QS16
For 30MHz-1GHz
Horizontal
a0 FCC PART15C CLASS B

80
70
G0

FCC PART 15 C CLASS B-QP Limit
50

Level[dBuVim]

40

30

.m':'f‘ual_!F”W”ﬁw’m‘ﬁ

L I | I s I
30M 100M 1G
Frequency[Hz]

20

= QP Limit = Honzontal PK

* QP Detector

1 54.8562 42.67 31.13 -11.54 40.00 8.87 100 349 Horizontal
2 95.2325 50.52 36.69 -13.83 43.50 6.81 100 159 Horizontal
3 135.002 43.78 27.69 -16.09 43.50 15.81 100 217 Horizontal
4 190.535 50.83 37.33 -13.50 43.50 6.17 100 67 Horizontal
5 306.935 42.61 31.63 -10.88 46.00 14.37 100 252 Horizontal
6 594.055 33.08 26.90 -6.18 46.00 19.10 100 229 Horizontal

Note:1).Level (dBuV/m)= Reading (dBuV)+ Factor (dB/m)
2). Factor(dB/m)=Antenna Factor (dB/m) + Cable loss (dB) - Pre Amplifier gain (dB)
3). Margin(dB) = Limit (dBuV/m) - Level (dBuV/m)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
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Vertical

C g
an FCCPARTISC CLASS B

60
70
60
FCC PART 15 C CLASS B-QP Limit
50

a0 [

Level[dBu\im]

L i i . i — i L L L i . i —
30M 100M 16
Frequency[Hz]

1 46.1262 46.05 34.68 -11.37 40.00 5.32 100 3563 Vertical
2 84.32 51.93 3597 -15.96 40.00 4.03 100 359 Vertical
3 111.116 52.32 38.91 -13.41 43.50 4.59 100 237 Vertical
4 194.9 52.14 38.92 -13.22 43.50 4.58 100 34 Vertical
5 329.245 39.06 28.21 -10.85 46.00 17.79 100 342 Vertical
6 566.895 36.04 28.16 -7.88 46.00 17.84 100 168 Vertical

Note:1).Level (dBuV/m)= Reading (dBuV)+ Factor (dB/m)
2). Factor(dB/m)=Antenna Factor (dB/m) + Cable loss (dB) - Pre Amplifier gain (dB)
3). Margin(dB) = Limit (dBuV/m) - Level (dBuV/m)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
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Model: QS13
For 30MHz-1GHz

Horizontal

a0 FCCPART 15C CLASS B

80
70
G0
FCC PART 15 € CLASS B-QP Limit
50

40

3

*
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4 ol l\w iy
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30M 100M 1G

Level[dBuVim]

—_

Frequency[Hz]
—— QF Limit —— Honzental PK
* QP Detector

1 46.1262 32.15 20.78 -11.37 40.00 19.22 100 357 Horizontal
2 70.6188 48.64 33.79 -14.85 40.00 6.21 100 0 Horizontal
3 96.6875 48.99 3543 -13.56 43.50 8.07 100 166 Horizontal
4 196.84 52.20 39.14 -13.06 43.50 4.36 100 61 Horizontal
5 311.542 42.61 31.72 -10.89 46.00 14.28 100 293 Horizontal
6 600.117 30.39 2448 -5.91 46.00 21.52 100 212 Horizontal

Note:1).Level (dBuV/m)= Reading (dBuV)+ Factor (dB/m)
2). Factor(dB/m)=Antenna Factor (dB/m) + Cable loss (dB) - Pre Amplifier gain (dB)
3). Margin(dB) = Limit (dBuV/m) - Level (dBuV/m)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
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Vertical
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FCC PART 15 C CLASS B-QP: Limit
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Frequency[Hz]

— QF Limit — Verlical PK

# QF Detector

1 38.245 40.72 28.14 -12.58 40.00 11.86 100 138 Vertical
2 53.28 46.32 34.91 -11.41 40.00 5.09 100 81 Vertical
3 109.782 49.84 36.51 -13.33 43.50 6.99 100 254 Vertical
4 191.262 51.69 38.25 -13.44 43.50 5.26 100 11 Vertical
5 329.608 38.49 27.64 -10.85 46.00 18.36 100 360 Vertical
6 693.358 33.12 27.95 -5.17 46.00 18.05 100 254 Vertical

Note:1).Level (dBuV/m)= Reading (dBuV)+ Factor (dB/m)
2). Factor(dB/m)=Antenna Factor (dB/m) + Cable loss (dB) - Pre Amplifier gain (dB)
3). Margin(dB) = Limit (dBuV/m) - Level (dBuV/m)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
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Model: QS17
For 30MHz-1GHz
Horizontal
an FCC PART15C CLASS B
80
70
— o FCC PART 15 C CLASS B-QP Limit
E
% 50 |_
g 40
* ’ |J|| i \:|.|||1| |\||W %W uml NW
20 ,__"J‘I‘\M m& W
10 bl
0
30M 100M 1G

Frequency[Hz]

—— QF Limit = Honzontal PK

* QP Detector

1 55.4625 42.20 30.54 -11.66 40.00 9.46 100 0 Horizontal
2 84.1988 49.34 33.36 -15.98 40.00 6.64 100 15 Horizontal
3 188.837 51.18 37.49 -13.69 43.50 6.01 100 57 Horizontal
4 312.391 43.04 32.14 -10.90 46.00 13.86 100 269 Horizontal
5 594.055 32.65 26.47 -6.18 46.00 19.53 100 210 Horizontal
6 850.135 28.70 24.99 -3.71 46.00 21.01 100 150 Horizontal

Note:1).Level (dBuV/m)= Reading (dBuV)+ Factor (dB/m)
2). Factor(dB/m)=Antenna Factor (dB/m) + Cable loss (dB) - Pre Amplifier gain (dB)
3). Margin(dB) = Limit (dBuV/m) - Level (dBuV/m)

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community, Fuhai Street, Bao’an District, Shenzhen, China
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